implicify

FRONT ROCKER ARM

CLEVJAES

BAlL ASSEMALY
: .n’ HOWER DRIVE PULLEY
/ o /_ _ HEIGHT ADNISTING SCREWS

Fing

48" Rotary Mower
Mfr's, No. 502
and
Leaf Mulcher
Mfr’'s. No. 457

FIGURE 1

Attachment

To attach the 48" Ratary Mower 1o the Tractor, Follow the
sagquence of steps as ouilingd below;

- Place the mower beside the tractor, and turn the tractor wheels
to the full left position. Before sliding the mower under the
tracter, remove the hair pin cotters and pins connecting the
clevizes on front end of bail assembly, Mlow the rocker arms tn
drop down, This will now provide sufficient Clearance for the
mewer to dlide under the tractor. With the mower wnder the
Traetar, replace the clevizes on rocker arms and Tasten with haic
pin cotters and pins,

2. Connect the rockers atwg te front mounting brackets under the
tracter, by using pins ard hair pin cotters as shown in Figure 2.

3. Place the tractor lift lever in its rear positien and attach the
mower lift lever to the tracter il acm on right hand side of
tractor a5 shewn in Fiqure 3. Use hex capserew, Matwashers, and
hex oot Fornished For this purpose.

4. Connect the mower it chain to the Lift lever by fastening the
lift links in place with a pin and hair Pin colter as shown in
Fiqure 3,

5. Place the cross drive belt in pesition on the mower drive pulley.
Give the bell a 907 twist towards the laft hand side of the
tractor and mount belt to larger pulley of powoer take-gffs as
shown in figure 3. When installed in proper manner, Lhe helr
shoutd run Ergm the Ieft Sde of meswer pulley to bottom side aof
power take-off pulley,

SIMPLICITY MANUFACTURING COMPANY,

JA56TED LY

CLEWIS - FRONT MOUHTING BRACKET

\ SPRING CLIFS __ .

PR
ROCKER ARM

FIGURE 2

Adjustments

To check the final adiustments of the mower height, place the
tractar with Lhe mower altached, on'a smeath fat surface. Rotate
the enter blade to the front and measurs the distange frem jts
front tip (o the qround. Then rotate each of the side blades o that
thetr tips can be measured at the front. For best mcwing resules,
the teading tip of the center blade should be shout 174" higher
than the tralling tip of the two side Blades. To obtain this
adjustment, remove pins Irom clevises and rocker anms, loosen the
hex nut in back of each clovis and twen each cleviz in oF out
sulficiently te achieve this setting. In making this adjustment, be
sure that both dlevises are adjusted equally,

Lol U5 A

1303 ,



MOWER LIFT LEVER LIFT AfM
Sy . \-.

F.T.0 PULLEY

&
SPACER BETWEEN LIFT
r—— ARM & LIFT LEVER

LIFT CHAIN D;;—L—mm
CROLS DRIVE BELT

FIGURE 3
Operation

L. Set mawor to desired height of cut by tarning Lthe adjusting
zorevr handlez counterclockwise to lower the cut, and elockwise
w rage the cut. Turn each adjusting hand!e an equal number of
times ko inswee level operation.

2 Start the tractor engine with the power take-off in the
disengaged position, and lower the mower te culting positfion
by releasing the tractor lift lever.

3. Engage the power take-off 16 sel the mower blades in operalion;
engage the tracter clutch and proceed with mowing.

4. To tanspert the mower; disengage tha power take-off to stap
blades, Raise the mower above the surface by pushing the
tractor liff lever to foward locked position.

IMPORTANT

USE ONLY SIMPLICITY REPLACMENT
BELTS & BLADES

Belt Tension

The mower spindle drive belt is spring loaded and requires ng
further adjustment.

WOTE: The ¢ros drive belt and the blade drive belt are a low
streteh, high strength, polyester, W' design belt and are Jesigaed
and manufactured to provide long and satisfaclory  service,
Bevause of the special destqn of these belts, it is urged that you
teplare them only with gennine replacement betts ordered from
your dealer, Consult the parts list for the correct part numbers for
these bells when roplacemant iz neceszary.

Lubrication

The mewtr arbor spindles ate supported in prelubricated sealed,
hall bearing assennblias, whirh do not vequire further attention.

CAUTION

MOWER SHALL MOT BE USED WITHOUT EITHER
VACUUM COLLECTOR ADAPTER OR THE
THE DEFLECTOR ADAPTER IN FLACE.

Cavtion

It is the responsibitity af the operator 1o tee that the ared whor the
mower will be uzed is free of alf fypes of forsign materied. This includes
wire, rops, gt stcks, bottles, cans, pipe, and rochs, ele. Thos
represent paotentie] dangers 10 mawer, pperetor, aRg speckators; as well
3% having a dulling effect on the mawer Glades.

Ahvays guard Tor ohstacles when mawing, and, never leave mbwoet
nunning while unattended,

Digengapm mowar and inspect For damage immedately afier shriking 2
foreign abjest. Insuire thet demage has heen repaired bedore osing
IMOWEr.

LEAF MULCHER

Tor insladl bl lesil nnbecher, vemeye tbe nueaer [rom the
tracbor, aod fullow Gue aeqoeoce of sleps oo sl bebae,

ENDYPLATE

W A IS ”ﬂ F.f}':: =,

L o S B

RILET ELAXNT LEF T HAKE

nicair BAFELE

FIGURE 4

1, Mermovc the puand asacobly from the disclargss apening
of mwwur himsinn. Toodall the Lofl Hpend Baile Plabe as
shown tn Flguoe & This baffle & beld §o plaee Iy 5 oear
riage: Bulls, lockwasdlwe s, amd bex mide, Mot Ehal tbe iek-
washe = and nuts are sb e extorine ol mgwoer llowslog,

FIGDRE 5

4. Inatall che Left BHard and Right Hond Bear Ballle Plles
s shewn in Fiiure 5. These ballles are oovh held in olace
iy 2 ecarriopges Indls, ltn'kuu:‘rh&r.‘-, il bex ook, Mole Lthat
ibe Joclwashers and nats ove on the exterior of awwer
Twniging.

LCAMRVET BAFFLE I"LATES

FRON] BAFFLE

FIGURE &

Jo Tnstall the cucwd moleler baffes (Laof Eland, Ryshil
Mupel uoe venter) 46 shown In Vigure 5, These ballles ane
each held 1o places Ly 2 carrage Ledes, lockwoshere, s

- lex nuts. Hole that fecbwpshers, asd bes oubts aee on e
inside af the baffe supgsort.

FIGURE 7

Ao LstalY thr Tronr Talle s shown in Figure 7. This
haifle is held 1o plice by 4+ caerioge boles, lockwoshers,
anrl hx muls.  Foar plain, 0ol washers are ferrdshed for
wsire under the lockwislesrs o1 pnins A, Xoie that Lthe hex
note il Lotkveissecs ot oo b eklerior ol e maower
[FTES [T




LEAF MULCHER

Hef. Fart
Let. e, Deseription

A loasis Front Mulcher Batfle

B TL2001 Wazher, Flaln, 3/8" Sid,

c TO4004 Carriage Boll, 3/8"-16 x 3/4" 1g. . w/5q. neek
D TE2003 Cayriage Bolt, 3/8"-16 % 3/1" Ig.

E T20002 Wusher, Lock, 3787

F 717003 Kut, Hex, Full, 3/8"-18

G 108534 Housing End Flale

1 TOA003 Carriage Bolt, 3/8"-16 = 3/4" 1g.

¥ IpE53A L, 11, Rear Ballle

K | 102002 Carriage Bol, 3/8"-16 x 1" Ig.

L 10Bh36 L. H. Hear Mulehor Dalfle

M 108534 Centar Rear Mulcher Balfle

N 103535 R. H. Rear Muilcher Ballle

P 103005 Carriage Bolt, 5/15"-18 x 3/4" Iy, ,w/sq, neck
q | 720001 Washer, Lock, 5/16"

R | 7ito01 Mut, Hex, Full, &/16"%-18

5 108537 H.H, Bear Baffle




BAIL ASSEMBLY

ORDER BY PART MNUMEBER
E:E_' l;qa;_t Description E:{ ﬁg_t Deseription
A 1058219 Front Bracket fissembly M 5161045 Spring Clip
B T0200% Carriage Bale, 328" 16 x [ N 717014 Hex. Jam Mue, 17220
C TI0R02 Lok Washer, 3787 F 105450 Bail Acsemhly
D TLPHE Full Hex. Hut, 3/8"-16 Q 105051 Spacer
[ 108794 Rocker Arm R TaRS Hex, Cap Sceaw, 17215 x 1,174
F 145651 Spacer 3 7190043 Plain Wazsher, 1/27
L& 704049 Hex. Cap Screw, 14213 = 1-1/4" T F20004 Lock Washer, Fr2"
1) 0004 Lock Washer, 172" U T17006 Full Hex Hut, 1/27-1% -
J TLAG06 Full Hex N, 17213 v 118053 Fin
K 154404 End Adj. Yoke
L 154305 oke Fin




MOWER UNDERSIDE

ORDER BY FART NUMBER

] A —

0 108453 Baffla M 717001 Full Hex. Mut, /1615

B 14012 Fell Tap Hex. Screw, 17420 x TAE' H 105451 Roller Ascembly WiBushing
s 720003 Lock Washer, 1/4" P 116001 Washer

D 717005 Full Hex, Mut, 1/4'-201 4] 723011 Conter Fin,5/16"-1"

E 108135 Baffle Clip R 108419 Bushing

F 715018 Hex. Cap Screw, 17420 x 578" 5 108452 Housing Asseenbly Guard

G 717004 Flain Washor, 1/4'" T TO2003 Carriage Bolt, 378"-16 x 379"
H log454 Bracket & Shalt Aszembly L 720002 Lack Washer

J 108224 L.H. Raller Bracket v 702002 Carriage Bole, 3/8"-16x 1"
K 702015 Carriage Bolt, 571618 x 3/4*" W 717003 Full Hex_ Hut, 3/8™16

L T20001 Lawek Washer, S/16™




DECK ASSEMBLY

* 108822  Decal-Safety Siuds,

- 10858T Decal

DROER 8Y PART NUMBER

Fref. Part Desoription Ref. Fart Description
Let, MNo. Let. Mo,

A 105451 Moweer Housing K H161198 Special Washer

B 10B456 .M. Cover L T20H02 Lock Washer, 3/8"

C 108457 L. H.Cover W F17002 Hex Mut, 3/8°-16

o 10E366 Reinforcing Bac M 103031 Decal

F TIB0G7 Salf Tapping Screw, P 108770 Guide Belt Assembly

17a"-20 x 378" lo. T 1067719 Film Simplicity
G 168506 Cetlector . 0 108102 Decal
H TO3004 Carriane Bolt, 3/8"-T6 % %" 1g.




ROLLER ASSEMBLY

ORDEA BY PART HLUWMHEK

E:f E—gt Daseription E::- 'I:"qa;'.l Descriplian

o 103461 R H. Raller Bracket u 108469 Adjusting Sevew Assembly '
B 108482 L.H. Raller Bracket W F1a900| Plain Washer :
C 02003 Carriage Bolt, 55716 x /4" W 1083560 Adinsting Serewr Spring |
o] 720002 Lack Washer X TIH01E Hex. Jam Mur, 38716 1
E T17A03 Full Hex, Mut, 3/3' 18 A 103172 Plvat

F 108483 Rocker fAssemnbly Arm Fd 22001 Cutlter Pin, 732" x 354" i
G 108465 Roller Bar Asserably F.H. ¥ 106444 Lift Link !
H 71901 Plain Washer, 358" AR FOE004 Carriago Bely, 3/2"-16 x 3/4™ |
] TITSH0 Full Hex. Mo, 3/8™-16 AC FAOOGE Lock Washer, 38" ;
K TOE005 Hex Cap Screw, 5816 x 17 AT FI7003 Full Hex. Hut, 3816 |l:
L 108444 Raller Shalt Ascembly AY 108194 Mower Lift Lever !
I 138432 Roller WiBushing AF TOL005 Hexw Cap Screw, 38" 16x 17 I
M o819 Bushing AL T1900 Plain Washer, 3¢5~ .
P 1T1&001 Wasther Al TI7R10 Full Hex. #ut, 3/87-14 i
Q 5261055 Wacher L 108 LoG Mower Lily Link i
iry TA20T0 Cotter Pin, 37161 Ak 153058 Lok Tin !
g 138167 Sechet Crank Mssernblby AL glei0gas Epring Clip

T TI7510G Full 1Bax. #at, 3/ H6"- 16 il 101084 Chain |

NRDER BY PART NUMBER



ARBOR ASSEMBLIES

Asbar Azpy, Wo. 103822
includes Tollowing pars:
A1, -2, Fag,

23, 683, AD-3

ORDER BY PART NUMBER

Ral.

Part

Lat, No. Dhscriplion

N 103097 Tube fosembly, Arbor

I 108250 furbor Aszembly

C 1081451 Washor

4] 155202 Brearing

E 1ORZGT Washer

F 108201 Spacer

G 108159 Flinger

I 108142 Putley

A T25006 WoodnuT Key, /f 61-3/ 16 x

5T

[ T13504 Set Screw, 5f16' 18 x /8"
L L7 Hew, Lock Nut, 34" 16

M faaq34 furbar Drive Assembly

I+ 124044 Spacer

Q 108446 Pulley Hul

a 108438 Pulley

T FOSOE Hex_ Cap Screw, 5/16-18 x 1.1/2"

l;:[f f}i}:_r' Description

i TZM001 Lock Washer, 5f16"

v T17R17 Hex. Lock Wuat, 40418

W 108445 Enife Blade

X 715024 Hex. Cap Screw, 348" 16 x 508"
¥ 30002 Lk Washer, 3787

Z 705004 Srrew Hex, Cap, 3/8™-16WC x

54" by, Zinc or Cad, B P,

AN 156131 Stop Stud

AR F20002 Lock Wazher, 3/8"

A F1900¢ Flain Washer, 5/16'

no F17003 Fall Hex Mut, 3/3"-16

AE 1100 b Tension Spring

nF | 38473 Idter Lever fussembly

A 705010 Hex. Cap Screw, 58716 2 1-3/47
AH 108396 Idter Pulley

Ad 108418 Serew

AK 108450 “VY Belt

AL 108458 3 Betr, Cross Drive

AM 108472 Washer

AN 108872 Arbor Assermbily with Bearings

A1z

anhd Hardware

Inner Hace




